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ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

REAR SUSPENSION (STANDARD)

1 1015597 Fitting, 1/4-28 Thread-Forming Grease .............................................................................................. 2
2 102365601 Shock, Coil Over Rear ............................................................................................................................... 2
3 102393501 Weldment, Receiver, Rear ....................................................................................................................... 1
4 102616301 Bolt, Flange Head, M12 X 1.75 X 70 ..................................................................................................... 4
5 102619801 Washer, Strip, Swingarm .......................................................................................................................... 2
6 102620401 Bolt Flanged Head, M12 X 1.75 X 50 ................................................................................................... 8
7 102620501 Nut Flg, M12x1.75, Nylon Gr 10 ............................................................................................................ 6
8 N/A Sub Asm Swingarm (includes items 9 through 11) ....................................................................... 2
9 102398901 Bushing, Pivot, Urethane ................................................................................................................... 2

10 102477001 Bushing, Teflon ...................................................................................................................................... 2
11 103282301 Swingarm, Rear, Awd .......................................................................................................................... 1
12 N/A Insert, Flanged, H-Bracket ....................................................................................................................... 4
13 102682901 Pin, Swingarm, Weldment ...................................................................................................................... 2
14 102684501 Washer, M12 Hard Regular ..................................................................................................................... 10
15 102685601 Nut Flg M12 X 1.75 Cl10 .......................................................................................................................... 8
16 102689101 Brkt, Line, Hyd, Shk Mnt, Drv ................................................................................................................. 1
17 102689102 Brkt, Line, Hyd, Shk Mnt, Pass ................................................................................................................ 1
18 102737101 Cotter, Rue Ring, 1/2" ................................................................................................................................ 2


